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INSTRUCTION MANUAL
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Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’'emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje
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@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling . . . .
this model should contact their Kyosho distributor or hobby shop. ®/chten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KyOSHD

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléeme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.
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fic% 3 X %% /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 :Iﬂﬁ IMPORTANT: Maniez les outils avec prudence!

u I utif . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

MY TICRERIE f ERTZTEORBWICI. +2EBELTIERL,

FYBMA>TWBIE —RARTR 7oy —
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS |NCLU|DASJ OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WARAELYF WoIARYTF - No0.96154 0
Hex wrenches Needle Nose Pliers WAy KYOSHO <% v L& JL— m
Sechskantschliissel Flachzange Scissors KYOSHO Special Glue £
Clé allen Pinces plates Schere B
Llaves Allen Alicates de punta fina Ciseaux Instant Glue / Sekundenkleber
ﬂ Tijera @ Colle cyanoacrylate / Pegamento instantaneo
I 0 — N0.36219
21 » @ SPFA7TvIU——

SP KNIFE EDGE REAMER
REIBAHLE
ALESOIR SPECIAL

&

H=v/)X\— BAY5y—FA47 HERRAMIENTA TALADRO CARROCERIA
Bt+ZELYF Wire Cutters Sharp Hobby Knife i
Cross Wrench Seitenschneider Scharfes Bastelmesser ’\”lnlll l||
Kreuzschlussel ® Pince coupante Cutter
Clé en croix Alicate cortacables Cuchilla de Hobby <|:|D

Llave de cruz

[ TI7777 777l

TAMIARET, BE ~15mmORBINTEZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

No.76001~76062
Ws022@ /50223@ REATIL—hF—
avyLrF KYOSHO SPRAY COLOR
Shock Wrench RF 1 DBREICITBRDDETT,

RETRETIAER AT L—%
) RELTWERIDTTHALLEE W,
For painting the body, use Kyosho
paints for models!

2F v I 2T —INEIRERE W27 vrRLTAR ERATESY—R - B - 7Y TP
(ZOm) Wheel-type Suitable servos, receiver & electric speed controller
Radio transmitter with at least 2 channels for 2 servos. 2ch radio set. mY—R
Q@ZDFYMIF2Fv>YRIL2T—RD Servo
TORDBHETY,
@ 7 I/ROEURWE. ORI EDHA
EZzsEICLTLREE W,
@This kit requires a 2 channel radio
control set with 2 servos.
|

@For more information on the transmitter, Electric speed
kindly refer to the instruction manual of controller
the transmitter.
M ¥ 3528 GXERA)
AA-size Batteries (For Transmitter)

W ZEH
Receiver
BE—5— W ETANNyTY | BpEes

Battery Battery Charger

N

= No.ORI10350
No.37021 0%y /342 NiMH 1800 (STDZ5%) No.ORI30200
Le Mans 490 E—4%— (:“/"7”/7)(?/\\“/7_")_) TRENF—D 1Q801
(FZ2130%—>) Rocket Pack 2 NiMh 1800 (Std Plug ) ACF v — 4 —(4-8t1)
Le Mans 490 MOTOR (Ni-MH Battery) Advantage 1Q801

(Brushed/30Turn) AC Charger
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BEVOR SIE BEGINNEN / AVANT DE COMMENCER / ANTES DE EMPEZAR
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ilhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in Ihrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Veérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.
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This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams

on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar

esquemas en el lado izquierdo en cada paso de la asemblea.

@/ |\WIERFED Y X / OTHER HARDWARE
Andere Teile /AUTRES / OTROS ACCESORIOS

3x12mm £ X 3x12mm Y S ER 3mm TyIiv—-Fvh E5EVVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball
LK Schraube SK Schraube Scheibe - Mutter E-Ring E5 Kugelschraube
Vis 3x12mm Vis F/H 3x12mm Rondelle - Ecrou Clips 5mm Rotule 5.8mm
Tornillo 3x12mm Tornillo 3x12mm F/H Arandela - Tuerca Clip E5 Rétula 5.8mm
© (o —onm [~ amm smm (mm
L_)‘mmm 12mm
5.8mm
5x10mm X&) - RXRFYVT
Metal Bushing - Ball Bearing
Lager - Kugellager
Bague Métal - Roulements a billes
Casquillo Metalico - Rodamiento
5mm
I
' @ X DEHE / SCREWS
M Schrauben / VIS / TORNILLOS
EX FrvTER YIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw
LK Schraube Inbusschraube SK Schraube LK Treibschr Gewindestift
Vis Vis Vis F/H Vis TP Vis BTR
Tornillo Tornillo allen Tornillo F/H Tornillo TP Prisionero

© (jommw  Ejmmmm Dmmm il m




Screws / X JER

SC217 x1
Diff Gasket & Screw Set
TIHR Yy b

SC222@/SC223@ x4
Shock Gasket
JAvgARTy b

Ol

SC228@ x2
O-Ring (SS048 4.8x1)
0-1/%/ (55048 4.8x1)

SCT002M )
Rear Tire (Medium / with Inner)
DYRAY ETAT LAV F—1)

2 H) © -
1-E020 x8 1-N4055N x6 1-S32606H x5 SCB003E) / SC219BK@® x5
E-Ring(E2.0) Nut (M4x5.5) Nylon Flat Head Screw (M2.6x6) Flange BH M3x10mm
EUVY Fyb Aoy HIEX (AN\YIR) TV IREV/TPER
gy (©) o s
1-E030 X 1-833008H x17 Snap Pin 4mm
E-Ring(E3.0) Flat Head Screw (M3x8) ATTEY
gy 1-N4056FN x1 F5E2 (n0H2)
EU>Y Nut (M4x5.6) Flanged Nylon
Fyb 75V F4Oy %
@ UMMMWMM 92638 x3
Snap Pin 6mm
mﬂm 1-S33012H x4 AfTyTEY
1-E050 x4 1-853003 x6 Flat Head Screw (M3x12)
/ Set Screw (M3x3) HSER (ANYIR)
E-R|ng£E5.0) bykER
Y D
BRGO003 x7
Hﬂﬂﬂm @ "I||||||||||\|||||||||||||||||||||\||||||||||||||||||| Shield Bearing (4x8x3)
{ | S, S A S
=/ U 1-533015H x6 SIVENTVYT
1-N2620 x8 SC206@ x2 Flat Head Screw (M3x15)
Nut (M2.6x2.0) Set Screw (M5x5) HIER (AVIR)
Fvh TyhEX
< BRGO001 x1
(., B ~ Shield Bearing (5x10x4)
HMMMMW 1-513008H x9 - IVRRT G
1-N3024 X8 1-522608 x14 Button Screw (Hex/M3x8)
Nut (M3x2.4) Cap Screw (M2.6x8) REVER (NYTR)
Fub FryTER D
|
<‘, Bﬂ . @ "||||||I\||||\II||||||||||||||\|||I\||||||||||||||||\|||||||| BRG022 x4
3N L HI\I|I\II\|\II\I|\II\I|\||\I\|I\III\II\II\I\II\II\II\I\ 15130154 16 Shield Bearing (6x10x3)
Nut (M343.3) Nylon (12‘32?12 X(4MZ 612) Button Screw (Hex/M3x15) SVINTYZY
: ap Screw (M2.6x e
Fyk 40OV #:\ﬁt“x REVEX (NYTR)
N\
©H O | jmmmmmm (o ‘H
1-N4032 x2 1-S22616 x2 SC244(d x1 BRG014 x2
Nut (M4x3.2) Cap Screw (M2.6x16) Button Screw Hex M4x40mm Shield Bearing (10x15x4)
Fubk FryTER REVEZ (NYR) - VRRTY Y
Rubber Parts / 5)\—)\—Y
SC216 x2 SC238 x1 ORGO03 x4 ORGO3BK x1 SCTO0TH x2
Slipper Pad Dust boot 0O-Ring (P3/Orange) O-Ring (P3/Black) Front Tire (Hard)
YUSTASIAVIN BANT =Y 0V7 (P3IAL ) 0YV5 (P3I75vY) 7OV b2AY (\—F)




Metal Parts / X% )UI\—Y

SC222()/SC223Q x4
Seal Cartridge

e

| SC245 x1
Roll Bar (BEETLE2014)
O—JbI—(E—L 2014)

1

SC226@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

=bh—tUyY SC215 x2
Slipper Plate
Xl)”//{)_jlj_l\ W@
| SC226@ x1
K‘ Servo Saver Spring
Y—Re—N\-27)7
SC222@ x2
Shock Case S
23v7r—2AS $C229@ x1
Final Pinion Gear
T7AHIVEZFVFY
(L] Jm 8C225@ x1 SC225@ x1
§C222-01 x2 Counter Pinion Gear Spur Gear Crip SC234@©
Front Shock Shaft VAl RZ bl a7 e AN=F¥5)yT Drive Washer
A=AV PZ AN KSATTwp—
SC234Q x2
Screw Pin (2x11xM4)
4 \ A7) 21—E 2 (2x11xM4)
$C222-02 x2 $C228@ x2
Front Shock Spring Diff B§V§| Gef’ r26T
P SEYOr SOV 77 NIbF 26T
48
@ D: SC2280 x4 @ SC236 x2
SC223@ x2 Di D X Up Right King pin
iff Bevel Gear 10T == LGP
Shock Case M =S AN ILEI0T TvTZA Ty
23y r—AM
$C229@ x1
s ©
| I Hos—
SC223-01 x2 SC228@ x2 SC240 x8
Rear Shock Shaft Bevel Shaft 5.8mmxM2.6 Pivot Ball
U7avyv 7k 2w 5.8mmxM2.6 Ry bR—IL
Sz ©)(
$C228@ / UMB12® x2
1.5x9 Pin SC241 x4
159> SC230@ x1 5.8mmxM3 Pivot Ball
Pinion Gear (31T) 5.8mmxM3ERY bR—)b
EZAV+v(317)
SC223-02 x2
Rear Shock Spring
V72avgRT) T [:@
28
SC242 x2
4.8mmxM2.6 Ball Nut
SC228@ x2 2
‘ ‘ Waher (5x12x0.15) 4.8mmxM2.6:”—)UFy b
SC237 x1 74 —(5x12x0.15) SC230Q x1
Front Sus Joint Pinion Gear (28T)
7OV MRYIA U EZAYF(287)
1] =
Ol Dj UMB120 %2
SC231® x2 )
SC231@ x2 Rear Sus Post S SC231@ x2 D S:haﬂ k
3x44mm Shaft YT HRARARS Rear Sus Post L TIV%T
3xddmm ¥+ 7 b Y7 ARAR
SC235@ x1 SC235@ x1 5C235@ x1 5C235@ x1
Main Ge\ar Shaft Counter Gear Shaft Spacer Slipper Spring
A VFYIHTH aDZ S 2 A AN—H— Ay IN=RT )5
0
1
SC244@© x1 SC239 x1 / \
Front Body Post Front Arm Shaft

7OV RTAITV

78V =LIv 7




Metal Parts / X% )UI\—Y

7 SC203 %2
Rear Sus Arm
U7 RAT7—L

SC205@ x1
Top Cover
by THIN—

Steering Knuckle Set =
ATTIVVTFY Iy b

SC205@ x1
Gear Box
FYRYIZ

SC205@ x1
Side Cover
YA RAN—

SC206
Arm Shaft Block Set
T—Lv7870vsy b

Front Lower Arm
707 R4

SC208 x2
Front Shock Stay
70VhavIRT—

O O

SC206@ x2
Pivot
ERy bk

[ <D

SC219BK@® x1
Hatch Post
INYFRAS

SC219BKO x1

SC209 x1
Servo Saver Mount
HY—ReAN\=< I+

SC211 x1
Rear Shock Stay
723y AT —

SC212 x1
Gear Box Mount

FPRYIAR IV b
©
°(ee Qe

©
SC213 x1pcs
Motor Plate
E-2—7L—h

O 0 )

SC219BK@ x1

AV wy—

Body Post Hatch Stopper

SC210 x1 RTARAS INYF AR IN—

Rear Sus Plate

VT7HATL—b
(T (UL
SC243@ x1
Steering Linkage Rod
AFTUSI) A r—Iny R
OTIO] TN (? 1l J;) g:]:[ﬂﬂﬂ[@
SC243@ x2
Tie Rod M3x60mm SC232x2 SC233 %2
24Ayk Swing Shaft Rear Wheel Axle

RAVT Vv T+ U7 RA=IVT I AL

(T (AT
SC243@ x2 SC201 x2 5
Tie Rod M3x30mm Main Chassis
a4myR




Plastic Parts / 7S XF v 7 I\—Y

| Plastic Pari / 3527 515~ |
7 o

(o

o

»

uedor - EIHEIS] b

BSYESHE Japan ‘/

SC219BK x1 20
Radio Box Set
SIVFRYIRLy b ~

-+

SC222-03 x2
Shock Plastic Parts Set
23vITIN=Uy b

SCH004Y x2
Rear Wheel
URRA—Ib

SCHO03Y x2
Front Wheel
70V MNRA=)b

SC226 x1
Servo Saver Set
Y—ReAN\—tyh

SC225@ x1
Diff Case Cap
TIT=AFvyT

SCB003@® x1
Helmet
AbAyh

5.8mm Ball End
R-VIVR58¢

G ]

SC221 x1
Rear Roll Cage Set
Jra—Ibr—otyh

SC244 x1

J

SC225( x1
Spur Gear 41T
AN=F41T

BEETLE2014 Body Mount
E—ML2014RTAI T b

SC225@ x1
Spur Gear 38T
RIN—F738T

SC227 x1
Front Bumper
7aYh\YIN=

a1

36105@ x1
Antenna cap
TOTTReYT

36105@ x1
Antenna pipe
TITFINAT




1 OV v —o
Chassis Front

BAG |pjastip

A |eac

1-N3024
Nut M3 @

y; LS13015H
9 BH M3x15mm

1-522616
CAP M2.6x16mm

1-S13015H
BH M3x15mm

1-522608 g
CAP M2.6x8mm -

0 7
sczos\ G
O SC221 III\II\I\|I\II\I||\||\I\II\II\I|\||I\I\I\I||\||\||\II\I\II\II\II\III\I\H
Front 1-522616
<:| CAP M2.6x16mm
1-522608

CAP M2.6x8mm

H—ReA1\—
Servo Saver

1-522608
CAP M2.6x8mm




YR\ —

Servo Saver
R

IIIIIIIIIIIIII

BEEDEDDET

Check Move Free

IIIIIIIIIIIIII

1-E050
E5 Clip

SC209

BH M4x40mm

\—<U”b
@)
5C244(®

R PA
Servo Saver Mount

H—R




ALV —
Main Chassis

N
DRSS A ZEDEET
Line Up

1-533015H
FH M3x15mm

FH M3x12mm

‘ } TaE
Down Face

~N

1-S33012H
FH M3x12mm

HDIRICS AV ZEDEEY

Line Up

e
@,

o vl

® 4 O [

Diff Gear

BRGO14
BB 10x15x4mm

Gear Box

Diff Unit

BRGO14
BB 10x15x4mm

5C205 @

SC221

1-S13008H
BH M3x8mm

1-522608
CAP M2.6x8mm

10




U7YavIRT—
Rear Shock Stay

1-513015H

BH M3x15mm
) o /5
(O) B g
1-N3024
Nut M3

\ o

I /rs
Q\\\\\\\\\\\\
*J
1-513008H 13024
o Nut M3

1-S13008H
BH M3x8mm

1-S13015H
BH M3x15mm

H::
Motor

37021
Le Mans 490 MOTOR (Brushed/30Turn)
Le Mans 490E—4%2—(753//302—>)

AN

™
>

NYJYr OHS

i

1-533008H
FH M3x8mm

HMDIRICEDEET

Line Up
- J

1-553003
SS M3x3mm

SC221

5C2250@

83:1
SC230 ® SC230 ®
Motor Pinion Motor Pinion
31T 28T
SC225 @ SC225 ®
Spur Gears Spur Gears
4T

BRGO003
BB 4x8x3mm

-~
=

92643
R-Pin 4mm

©)]

ORGO3BK
O-Ring P3 Black

11



Do not over tighten!

MO ETR!

CAP M2.6x12mm
sc221M

1-522612

1-N3033N
Nylon Nut M3

N

NG
>

q,/
/@ o i —

W

©d
1-N3033N
Nylon Nut M3

m
()
=
)]
5 2 E :
# 8 = .3
~ EN = o3
1 = s
Iy = = G X
ks 2 o LJxS
== - Bk
| 2 n ¥
N_h-
N &
83 *o

FH M3x8mm

1-S33008H
x5pcs

12



m7EI‘/I\U7':/3"/'7 P .
Front / Rear Shock [E] Ok Y7avy
Front Shock  Rear Shock

X 2pcs

5C222-03E

SC222-02

m UTHRT— L
Rear Sus Arm

9—0 [I—

\‘ 4 l 5C234()
b7y
\
/ ‘@ 5C234@
’ Ui
BRG022
BB 6x10x3mm

13




UTHZRZN
Rear Sus Post

sc231@

AR NCEEEDBIET
5C231@ Hole has direction

1-533008H
FH M3x8mm

"|||||||||||||||||||||\||||||||||||||||\||||\||||||||| %

1-533015H

FH M3x15mm 1-533008H

FH M3x8mm

ARAVTIvTh
Swing Shaft

>

) (&
(@) ()
N~ o

1-553003 —
SS M3x3mm
ol
T

14




m UFYavY
Rear Shock

wHTEEE!
Do not over tighten!

1-N3033N
Nylon Nut M3

1-N3033N
Nylon Nut M3

16 (i
Roll Bar

1-S33012H
FH M3x12mm

 yd

sc24481

1-522608
CAP M2.6x8mm

('

sc244M

1-S33008H
FH M3x8mm

O

1-S13015H
BH M3x15mm

1-N3033N
Nylon Nut M3

15



00797 —L4
Front Lower Arm

1/4E8RLE T
1/4back

ATFT7ITFv o)
Steering Knuckle

@4

1-N2620
Nut M2.6

B

16




JOYhvRZ2—70v9
Front Caster Lock

4 1\
[E] IS.Smm

Thread Lock

20/

7yIN—2A40aYF
Upper / Tie Rod

sc222-0389

5C243(®

-

7O0xbar7HANY Y3y
Front Suspension

WHTEER!
Do not over tighten!

17



AY
ul
A
W
K <
X3
P c
Wm
L/.w
os
N

22|

O [

5C206 @)

SS M5x5mm

A= A AT
Front Bumper

1-533008H

FH M3x8mm

18



EDFED27mmEYRVES
AN—Y—ZFENET
Use Spacers If longe than 27mm

27mm
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ARYIR

>v

Radio Box

26/

1-522608
CAP M2.6x8mm

>as5—

Al

=2

. AE—FI>0O
RX / Speed Controller

27

Double-sided Tape

mET—

20



m TUFFRIIR
Antenna Mount

361050

I o5

M
1-553003 A

SS M3x3mm *
AET—7 ™
Double-sided Tape
i %
. :\\ 2 y

36105

J=

1-S13008H
BH M3x8mm

AF7IvT7ayk
Steering Rod

. SC238
5 () S, e
= KO .
@ N)- 52268
B o) HITEC
@ N ' - sc226m
@\ FUTABA

I




*NOT INCLUDED

/i 7 <./ ) ~
4 V7
. AN

Q_J

=) ﬁ\

)
=) ) ©
5= ) JA «

AF7)rayk
Steering Rod

AT

92643
R-Pin 4mm

Make sure throttle servo is in neutral position before installing servo horn.

22




BAYRA—Ib
Tire / Wheel

SCHO03Y —~

SCT002M (D

SCT002M @

SCHO04Y

BAYRA—IV
Tire / Wheel

)
Ao

Ol

BRG003
BB 4x8x3mm

~
o5l
\l

1-N4055N
Nylon Nut M4

23



oA

@ BERic. FHRTHPLShELS, @O XAF I T T ERDEL SRR E T,
Before painting, use a neutral detergent spray masking tape inside.

to remove any oil residues and dirt.

@ EHF/Nyr—IERS
SEICLTLIEE W,
Refer to the pictures on the
box for the color scheme.

!
|

|

Chrome Silver or Silver Color

RUA—RARTL—EHBNFEEL,
b (4)

use po BEEZR. N7 REDREL=—)

V=R EEFNLTHEL,
After painting, remove the
protective film from the

.

ycarpbonate spray

24
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i
=
hi

1t

B,
Volkswagen @ ‘D il
| CyOSHO) sessp

ilth

4,
e i

W
[
BEEMIE B LEmBehice

OFF-ROAD RACER OFF-ROAD RACER OFF-ROAD RACER Aoy oo

KYOSHO RACH
KYOSHO RACING TEAM

on, ., é\@ m

GOOD}VEA
™ coonfvean
® @ ¢

KyOsHO
i SYOSHI
LE
o
gE

NLVN I FH=IV
Paint / Decal

OSHO
"Qo
MANS
i vens
INNS
MRS

BEEMEE

35
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KyOosHO
KyOsHO
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T4
Body

mET—7
Double-sided Tape

SCB003@®
Flange BH M3x10mm

OPTION
HOLE @ 5mm \ZHITET
SCW018

LED Light Bulb Set(Scorpion 2014)  LEDS4 b/ \ L7y b+

White LED

Body

92638
R-Pin 6mm

92638 %

R-Pin 6mm




Ny71)—
Battery

27



4#2E / EXPLODED VIEW

A3
AN l@ 5c206@) 5c206@ e
g SC240 ’\
)=

sc243\G g @/ f‘

7 sc206®
LA43 J R(sc206@)
AN NG 5239
[ D
o = 1-N3033N
e S ‘ i) 5c222-038
5c207@ 5C240 /
SeeP31  __ o \Scw o
BRGO03 1:N3024 <o

1-S13015H

UL 1N4ossN
M ®
R (sc204®)

1 5C245

SC236

sc222-036
1-N4055N

- 1-553003

1-N3033N~__

SC242 (E&—1-N4032
@ \ G —1-E050
1-533008H S
o) ﬂLA43 sc2‘43® /LA43 3301
o2 '/
sl — == <SS
N @N- R E———)))

sc243®
1-533015H
LA< 1-533008H
& ‘
S
S _ @
&2~ e
5c226 @
I
5C209 1-n4032— ()

| o O
BRG022
(

| ‘\ \ /\ 5234© o §\>
@‘! ’Q : | 1-513008H< W
RN R | | \
,-,V K S sc2‘21

sc244 )
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1-522608

36105@*@

1-532606H 3610509 —
“NOTINCLUDED ™\ ®

scz? (2]

sc226 @

SC219BK@ 1-553003

@
N

\ g
@ ——5C226 @
sc2198k @) @ 3
W 1-513008H

sc231@
1-553003 N
e
o
N
g ——s5c231@
o‘ g
1-1\‘13033N
= o © & %
=) .@
2 g T sc219<@
0 >
g g AN %
S =
L 8
1-533008H \J s éﬁ -
< 2 vsioan 1-513008H
il sc222-03H

) /1—N3024
1-52261 2\

5205 @

1-522608

1-N3033N
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4% / EXPLODED VIEW

mET—7
Double-sided Tape

% scBo03 @

ume12(®

52280 @/\ sc228@
O

5c228@ &
sc228 @ \ \
2\ UM612
\sc229®
sc228@
sc228(®
1-532606H
sc235@
_ @ @ 1-N4056FN
( )
KDRICEHEET
Line Up

SC213
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Front SC222 Rear SC223

5C222-02

C C I

SCHOO03Y

O

——5023@
- son @\ /
E2) 1-E020 ) 1-E020
E)——sanonll —— sc2203
) 1-E020 & 1-E020
& —se20l @ @ ——sc22203H
™ ORGO3 (=) ——0RGo3
% sc222-03[ %7 sc222-031
scTo02m (®

2@ C—san@

5C223-01

@ — son-oH @ —sono0l

- =
=~ SC222-03 i@ sc222-03E1

@

8.3:1

sc2250@
5c230© 5C230®
Motor Pinion gcﬁfégrs Motor Pinion gcﬁrzégrs
31T Gear 3§T 28T Gear 3

an
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SCORPION 2014 Parts List

® x3pcs

(Il x10pcs @ x10pcs x10pcs [ x10pcs
SS M3x3mm

E2 Clip E3 Clip E5 Clip

< ‘f_\ |
B x10pcs B x10pcs Hﬂ xbpcs x10pcs

Nut M2.6 Nut M3 Nylon Nut M3 Nut M4

92638 El

© = o || it
yion! R-Pin 6mm HMW (d])
Nylon Nut M4 Flanged Nylon Nut M4 ol

1-S13008H 1-S13015H 92643
@qu]]ﬂﬂﬂ]ﬂ]]]]]]mmmmmpcs @x’]Opcs w‘wpcs SC207 SC208

BH M3x8mm BH M3x15mm R-Pin 4mm

1-S22608
[ Jonmmm x5ocs ¥5pcs 5pcs

CAP M2.6x8mm CAP M2.6x12mm CAP M2.6x16mm

x2pcs

1-S33008H

x10pcs ) x10pcs x10pcs x10pcs
) ©) | mmmm || (<)
FH M2.6x6mm FH M3x8mm FH M3x12mm FH M3x15mm

BRGO001 BRG003

BRG014

BRG022

o1|O] ol

BB 5x10x4mm x4pcs | | BB 4x8x3mm xdpcs | | BB 10x15x4mm x2pcs | | BB 6x10x3mm X2pcs

(0] 3{e]1k]=] ¢
@ Ux10pcs o ' x10pcs
O-Ring P3 Orange O-Ring P3 Black % FOR JAPANESE MARKET ONLY.
e Eff (B
36105 2.4GHz Antenna Pipe 24GHz 7V TFINAT 250
1-553003  Set Screw(M3x3/10pcs) v EX(M3x3/10A) 200
1-E020 E-Ring(E2.0/10pcs) £V (E20/10A) 150
1030 E-Ring(E3.0/10pcs) EU24(E3.0/10A) 150
1-E050  E-Ring(E5.0/10pcs) EJ>4(E5.0/10A) 150
1-N2620  Nut(M2.6x2.0/10pcs) Fv MM26x20/10A) 200
1-N3024  Nut(M3x2.4/10pcs) Fv b M3x24/10A) 1-N3024 200
1-N3033N  Nut(M3x3.3) Nylon (5pcs) FyMM333) F1EY (5A) 200
1-N4032  Nut(M4x3.2/10pcs) Fv MM4x3.2/10A) 1-N4032 200
1-N4055N  Nut(M4x5.5) Nylon (5pcs) Fv b M4x5.5) 18> (5A) 200
1-N4056FN  Nut(M4x5.6) Flanged Nylon (5pcs) FvMMaX5.6) 753 4OV (5A) 200
92638 Snap Pin (10Pcs) AFvTE(10Pcs) 200 Y )
92643 Snap Pin (4mm/10Pcs) 717"‘\‘/7it°\/(4mm/ 10PA) 200 SC201 Main Chassis (Scorpion 2014) b 0%% 2000
1-513008H Button Screw(Hex/M3x8/10pcs) /1':9 \/l:‘\Z(M3x8)(’\"/\’77\/1 0A) 300 SC203 Rear Sus Am (Scorpion 2014) YTPHRT—Is 2400
1-S13015H Button Screw(Hex/M3x15/10pcs) Rz t7:(M3x1 5NYTZA/T0A) 300 SC204 Front Lower Arm (Scorpion 2014) JAVRATHRT—L 1800
1-822608  Cap Screw(M2.6x8/5pcs) FryTER(M26x8/5A) 200 . g
My SC205 Gear Box (Scorpion 2014) FTRYIA 2400
1-522612  Cap Screw(M2.6x12/5pcs) FryTEAM26x12/5A) 200 . 500 §
1-822616  Cap Screw(M2.6x16/5pcs) v TER(M26X16/5A) 200 SC206 Arm $haft Block Set(Scorplqn 2014) J j/_\‘/‘\’z NTaysty 1500
1-832606H Flat Head Screw (M2.6x6/10pcs) HSEZM2EX6) A VI Z/10A) 300 SC207  Steering Knuckle Set (Scorpion 2014) X772 7 Fv 7)1ty 800
1-S33008H Flat Head Screw(Hex/M3x8/10pcs) HIEA(M3XE)(AYIZ/10A) 300 SC208 Front Shock Stay (Scorpion 2014) 70V 399 AT— 400
1-833012H Flat Head Screw(Hex/M3x12/10pcs) HIEAM3XI(AYZZ/10A) 300 SC209 Servo Saver Mount (Scorpion 2014) H—REAN\=<I/h 350
1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HZEAMXIS)NYTIZ/10A) 300 SC210 Rear Sus Plate (Scorpion 2014) U7HRFL—b 600
BRGO0!  Shield Bearing(5x10x4)4Pcs ¥ ll: llf’\“/‘"j ‘/;7“§5x1 OX;%{\ 1000 SC211 Rear Shock Stay (Scorpion 2014) UTYAvIRT— 400
BRG003  Shield Bearing(4x8x3)4Pcs - JVRART Y (4x8x3)4 1000 . A R
BRGOT4  Shield Bearing(10x15x4)2Pcs S URATYS5(10x15x8) 20 1200 ggig Eef‘r B;Xt'\"";”t (S.°°’gmz°14) i’_ 2 j /;f_i/ b Zgg
BRG022  Shield Bearing(6x10x3)2Pcs SV RRTYSS (6x10x3)200) 1000 otor Plate (Scorpion 2014)
ORG03  O-Ring(P3/Orange) 10Pcs 0> (P3/A4L V) 10AY 200
ORGO3BK  O-Ring(P3/Black)10Pcs 01> (P3/7Zv7)10A 200
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SCORPION 2014 Parts List

SC215 SC216 SC217
O @)

(NN &

x2pcs

x2pcs x2pcs D]Hﬂﬂl]ﬂﬂl]ﬂ[ﬂ FH M2.6x6mm x4pcs
SC219BK (Black)
S . |
¢ E t 4
° = =
2 ] 50
=== =
[a) — 00
(joun @ C=2, om (.
Flange BH M3x10mm x4pcs ~ R-Pin 4mm x2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs
SC221

SC222-01 x2pcs
$C222-02 x2pcs (d}

Ol 3 [ mm
0O-Ring P3 Red x2pcs E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

e il ({E)
SC215 Slipper Plate (2pcs/Scorpion 2014) 2y =TL—kQA) 200
SC216 Slipper Pad (2pcs/Scorpion 2014) YUBIASIAVINCIN 150
SC217 Diff Gasket & Screw Set (Scorpion 2014) T 7AHAT v hzw bk 150
SC219BK  Radio Box Set (Black/Scorpion 2014)  ZYARYIALY M TZv7) 1400
SC221 Rear Roll Cage Set (Scorpion 2014) J7O=br—I4yhk 400
SC222 Front Shock Set (Scorpion 2014) Javbyavytyh 1800

% FOR JAPANESE MARKET ONLY.

o T

X2pcs

SC222-03

x2pcs

I

SC223-02 x2pcs

Ol 2

SC223-01 x2pcs

0-Ring P3 Red x2pcs E-Ring 2mm x6pcs

CAP M2.6x8mm x2pcs

— e

® [

E5 Clip x1pcs Nut M4 x1pcs FH M3x8mm x2pcs

(i (& ©8

BH M4.0x35mm x1pcs  Nylon Nut M4 x1pcs

e 2 )

SC222-01  Front Shock Shaft (2pcs/Scorpion 2014) 70> b/3vo2+ 7+ 2A) 400
SC222-02  Front Shock Spring (2pcs/Scorpion 2014) 7OV k3 2717 2AN) 200
SC222-03  Shock Plastic Parts Set (Scorpion 2014) /3w 77Z/\—Yt v 350
SC223 Rear Shock Set (Scorpion 2014) Y7oyt 2000
SC223-01  Rear Shock Shaft (2pcs/Scorpion 2014)  U73/3v %7k QA) 400
SC223-02  Rear Shock Spring (2pcs/Scorpion 2014) 73w 2714 Q) 200
SC225 Spur Gear Set (Scorpion 2014) AN=FT71wh 400
SC226 Servo Saver Set (Scorpion 2014) Y=/ N\—tyh 400
SC227 Front Bumper (Scorpion 2014) A VAVIACS 250
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SCORPION 2014 Parts List
SC228

3

éx

© xpcs (b] x4pcs
@ U ——
@ r20cs ©® x2pcs

[}
[ SS M3x3mm
SS M3x3mm x2pcs O x2pcs © x2pcs  xdpes

Pivot Ball 5.8xM2.6x11.5mm

Pivot Ball 5.8M3x12.5mm Ball Nut 4.8xM2.6mm

xdpcs x8pcs x2pcs
SC243
i T
(2}
o (D) x2pcs @ x2pcs
e 2l )
SC228 Diff.Inner Parts Set (Scorpion 2014) TIAVT=I\=Ytyh 900
SC229 Gear Set (Scorpion 2014) F7h 800
SC230 Pinion Gear Set (Scorpion 2014) EZAVET b 300
SC231 Rear Sus Post set (Scorpion 2014) V7 HRARA My b 1000
SC232 Swing Shaft (2pcs/Scorpion 2014) S 0Z76% WANVIN 600
SC233 Rear Wheel Axle (2pcs/Scorpion 2014) U7 RA—IV77 IV 2A) 600
SC234 Drive Washer Set (2pcs/Scorpion 2014) K547 7wviv—twh QA) 550
SC235 Gear Shaft Set (Scorpion 2014) F7IvT MR 700
SC236 Up Right King pin (2pcs/Scorpion 2014) 7754 b7 QA) 750
SC237 Front Sus Joint (Scorpion 2014) TOVMRYIATE 300
SC238 Dust boot (2pcs/Scorpion 2014) AANT=Y QA) 150
SC239 Front Arm Shaft (Scorpion 2014) 7O =LIvTh 350
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) 5.8mmxM26E 7Ry bAR—)L (8A) 300
SC241 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  58mmxM3ERy bR—)L 4A) 200
SC242 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014)  4.8mmxM2.6:8—)LFv I QA) 250
SC243 Tie-Rod Set (Scorpion 2014) 2140y reyh 450

34

© [

CAP M2.6x8mm x2pcs

(©) o

FH M3x12mm x2pcs

©

BH M3x15mm x2pcs

= m] ‘_
nll" (a} E]Jn Nut x2pcs

(©) (mummumummmmmm  (G) [

Button Screw Hex M4x40mm x1pcs M4 Nut x2pcs

SCB002

TJE BEEEE] DEETLE IK’_‘H

OFF-HOAD RACER OFF-ROAD RACER OFF-ROAD RACER

©

SCTO001H (Hard)

SCTO002M (Medium)

® x2pcs

=] &
® x2pcs
@ x2pcs

Y M (i)
SC244 BEETLE2014 Body Mount Set E—ML2014RTA TV M b 800
SC245  RollBar (BEETLE 2014) O—JbN\—(E—kL 2014) 600
SCB002 Clear Body Set (BEETLE 2014) JUT ATy (E—FD2014) 3500
SCB003 Driver Set (BEETLE2014) RS54 3=ty MBEETLE2014) 1400
SCHO03Y  Front Wheel (Yelow/2pcsBEETLE2014) 700/ MRA-IWA TO—2A/E—FL2014) 700
SCH004Y  Rear Wheel (Yellow/2pcs/BEETLE 2014) U7 RA-JU(f TA—/2A/E—FL2014) 700
SCT001H  Front Tire (Hard/2pcs/Scorpion 2014) 7Y AT (N—F2A) 650
SCT002M  Rear Tire (Medium/2pcshwith Inner/Scorpion 2014) )24 (374 7 LANA V1) 1300
LA43 5.8mm Ball End(12pcs) R-IVIV R 58¢(12pcs) 300
UM612  Diff Shaft (2pcs/ULTIMA SC) 77347+ (2pcs/ULTIMA 5C) 700

% FOR JAPANESE MARKET ONLY.



SCORPION 2014 O

SC219Y (Yellow) / R (Red)

tion Parts List

¢ l@ 4
o — Jepen.
T lﬂl‘i ‘D
S 30 &l
[~ =] =1
[a) = 00
e @ om (o
Flange BH M3x10mm x4pcs ~ R-Pin4mmx2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs
SCHO001BK/CM/SC SCH002BK / CM / SC
Z—\L BK (Black) BK (Black)
i/ SO\ CM (Shiny Chrome)) CM (Shiny Chrome)
SC (Satin Chrome) SC (Satin Chrome)
U\

| x2pcs

BK (Black)
SC (Satin Chrome)

SCH004BK / SC

BK (Black)
SC (Satin Chrome)

SCT001M /S SCT002S (Soft)

x2pcs

0
\ X2pcs O x2pos
SCW001
7075T6

©f
Nut M3 x2pcs

e
Nylon Nut M3 x2pcs

[ Jommm
CAP M2.6x8mm x2pcs

([ Jmmm

SCW002 SCW003

BH M3x15mm x2pcs CAP M2.6x12mm x2pcs

For HG Shock

B
Nut M3 x2pcs
x2pcs g
Nylon Nut M3 x2pcs
(o
CAP M2.6x8mm x2pcs
(] [

BH M3x18mm x2pcs CAP M2.6x12mm x2pcs

[y
BH M3x15mm x4pcs

FH M3x8mm x4pcs

FH M3x15mm x4pcs

SC219Y Radio Box Set (Yellow/Scorpion 2014)

SC219R Radio Box Set (Red/Scorpion 2014)
SCHO01BK  Front Wheel (Black/2pcs/Scorpion 2014)
SCHO01CM  Front Wheel (Shiny Chrome/2pcs/Scorpion 2014)
SCHO01SC  Front Wheel (Satin Chrome/2pcs/Scorpion 2014)
SCHO002BK  Rear Wheel (Black/2pcs/Scorpion)

SCH002CM  Rear Wheel (Shiny Chrome/2pcs/Scorpion 2014)
SCH002SC  Rear Wheel (Satin Chrome/2pcs/Scorpion 2014)
SCH003BK  Front Wheel(Black/2pcs/BEETLE 2014)
SCH003SC  Front Wheel (Satin Chrome/2pcs/BEETLE 2014)
SCH004BK  Rear Wheel (Black/2pcs/BEETLE 2014)
SCH004SC  Rear Wheel (Satin Chrome/2pcs/BEETLE 2014)
SCT001M Front Tire (Medium/2pcs/Scorpion 2014)
SCT001S Front Tire (Soft/2pcs/Scorpion 2014)

SCT002S Rear Tire (Soft/2pcs/with Inner/Scorpion 2014)
SCWO001 Hard Main Chassis Rail (7075/Scorpion 2014)
SCW002 Carbon Front Shock Stay (2pcs/Scorpion 2014)
SCW003 Carbon Front Shock Stay (HG Shock/2pcs/Scorpion 2014)
SCW004 Carbon Servo Saver Mount (Scorpion 2014)
SCW005 Carbon Rear Sus Plate (Scorpion 2014)

Y 2 it
1400

1400

700

1200

SZZSEANC enl]

ZIF Ry Ay (LYF)

70V MRA=IUTZVI/2A)
707 NRA—IUZO—LAYF2A)

TOYNRA—IU(HTo0—LAYFRA) 1000
YV RA—IV (T 57/ 2pcs) 700
DV RA—)V (70—LAYF2A) 1200
VRA—=IU(F T 70—LAYF2A) 1000
70V MRA=IUTZ Y72 A) 700
OV MR =V TI0—LAYFRA) 1000
Y RA—IV(TZv%/2pcs) 700
DV RA=)U(F T2 78—=L,yFRA) 1000
TEVIAT (XT4TL2N) 650
70747 (VTN 650
Y RAY (VT N2NAVF—1) 1300
IN=FAY%—L—IL(7075) 6000
A=A 70V E3YIRT—(2pcs) 1200
HGYay Rh—RY70Y b3y 27— QN 1400
H—RH =R N\=<T/h 4800
H—RI)THRTL—b 2500

SCWO006 SCWO007

For HG Shock

(jumn ©H (o ©8
BH M3x8mm x3pcs Nut M3 x2pcs BH M3x8mm x3pcs Nut M3 x2pcs
(o 3] (uunmam 2]
BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs
SCWO00 SCW009 SCW010
6061T6 6061T6
x2pcs
D [ [ "|||||||||||||||||||||\||||||||||||||||||||||\|||||||| mﬂmm
FH M3x8mm FHM3x12mm FH M3x15mm FH M3x15mm xd SS M5x5mm x2pcs
x5pcs X2pcs x4pcs XTommM Xpcs

HG Shock
Need

SCW003
SCWo07

FH M3x8mm x2pcs

White LED

SCW019

Gear Box
Conversion for
Original Scorpion

|

SCW021

HD

SCW023

HARD
INNER

x2pcs

Hard Type

SCW006
SCW007
SCW008
SCW009
SCWO010
SCWO011GM
SCW012
SCW013
SCW014
SCW018
SCW019
SCW021
SCW023
LA43H
UMWG02
37021

Carbon Rear Shock Stay (Scorpion 2014)
Carbon Rear Shock Stay (HG Shock/Scorpion 2014)
Carbon Gear Box Mount (Scorpion 2014)
CNC Arm Shaft Block (2pcs/Scorpion 2014)
CNC Front Caster Lock Set (2pcs/Scorpion 2014)
CNC Motor Plate (Gunmetal/Scorpion 2014)
Universal Swing Shaft(2pcs/Scorpion 2014)
HG Shock Set (4pcs/Scorpion 2014)

Front Bumper (Small Type/Scorpion 2014)
LED Light Bulb Set(Scorpion 2014)
Scorpion Gear Box Conversion Set

HD Slipper Pad (2pcs/Scorpion 2014)
Mold Inner Sponge (Hard/Scorpion 2014)
Ball End(5.8mm/Hard/12Pcs)

Ball Diff Set (Ultima SC/DB/RB/RT)

Le Mans 490 MOTOR (Brushed/30Tum)

% FOR JAPANESE MARKET ONLY.

Ball Diff | | Le Mans 490

y gl
A=A TY3VGART— 1300
HGY v I BA—R)TY3v IR T— 1500
H—RVF7RYIAR T b 2200
CNC7—L+70870v7QA) 1700
NCTOY hEPRE2—0Y 74y M2A) 2700
INCE—2—T L~} (HVA4) 2000
IAZN=HIVALVTv TR QA 3000
AD—EFVHGY 371y MAN) 7800
TOVM\YIN= RE=IVEAT) 250
LEDZ1/ MV Ty b 1200
AD—EAVETRYIRIY1N\=T 374y b 7500
LA USASAVINVIN]
TRV F =KD (1\—F/AO—EF22014)
A=V I F(5.8mm//\-F/12Pcs) 600
A-)V7 74 I (ULTIMA SC/DB/RBS/RTS) 3800
Le Mans 490E—4%—(772/307—>) 4000
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*FEFHRCHEREITR24F8ATHREDHDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

R NPIN=") e AT VIN—=")DBASE
REZ’\ IN=—") vaviIN—*) i
HKENSDBAFEGEEERNICESETWEEEXT
QLR EhUIED BLUTUESEIZE THEARTIN=Y P AT /=Y EE A
U TCERBDICETENTEET,
@/ —YVEHRETEEBAL WM BIEIITHRWGEIE. A VT—RYIDE
EENTRENSBERTG  CEBATLEZIENTEET,
REEZB X UEMEIRIAHIC L 2BERFGIEFR20FE3IB3TIHZ G > TRTIETWE
WTRDEFITDTFHSTELLIEETWN)
OBFRDHBAICEL TIEERAE (Fd) & ERICEEFHEIBHETT,
XEZIWHERICE D REFHHDPELED FTOTTRDENEAEEICTERLLEZW,

XBETFEARISE - KPAREIX CIRBFHEFEXLOERHICE D, ENZHBED IV
I DTHOMLHTTELIEE L,

1.FFREBETERDHLIES LY,

T BEDOBIEN. COEBEBBVNKRD WS WeBIEICSEIEKEW SHFED/\—YDEEN
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The service mentioned below is available only for Japanese market.

I RMELTABRBROERMWSESE

INSOY—ERBBFERICRSETIRERT

Y TED, BIEUTHTLEFLWDBVWERESIWVWELES, SBAWZZW:
RFEEERCIE. REI—T—HAEAEHVWEGEL LIV,
REL1——HAEANBEVWEGEORIE. BEJEWLELH, TEORBEWEEHK
ICHRBEIFZ CEEADDZ, 77V I AFXRIIEETEED SEE W\,

RENDOEHWSEE — R —H—HE,

REICBEVWEGEDORIE. TREI—T—HEREICTER LS,
BRWEEORIE. FTICERPEAL/ BRGREZ CARDS A, B/ BkGAEDOR—IE, TEES, BnES
(F—No)ZRHW3RE, BRENSBEFWICEMSELLE L,

zzcosmnatir: 040-229-4115 =scosmvari Ar~emisazin)13:00~19:00,

axcosmoaes: 046-229-1501 Gisienimetzey ez o

BETOSMVAEE 1 T243-0034 #HR)I|IR AT MT153 REKASE 1—Y —HHK=ES

-------------------------------------------------------------------------------------------- S

HEWS IR

BEWE TR FAXEXCREETEED LSV BETERF RETRINDSAZERSETREET,
EXDH G BRAVGERROIE-ZRELTIZS L,

B No. 30614 EECE Z21—E#> E—FML 2014 )
NS = (B5 - _%Eﬁ LEIR) iﬁﬁé RS F A H
;ﬁ;‘g A—=H—% Ema SRR i:z:
YHF
s R/CIE s f
SHE T
e 4
Tl |mE ( ) FAX ( )
e | BE ( ) FAX ( )
| B~ 2R (RERER)13:00~19.00 CBESE AR BRI : @ | ZNo.smerm )
4 N\
EEWEECREAE a8y mEsnso~— B o BaES (F—No) BB HRE. BB BENICTRALLEE L,
\_ J

MREKABHL TR, BEROBABROREICHZANTEDET, BRELD D, EXRUOEHVWEEZREL TAD A LBFROBABRICOEXLTE. (1)~ Q) DIFAZREEUT TE=FICIRM
UIeDRRI 2L 5B ERBBDEEA. ()BEROFNOFEEER T LHG, QERICEDERTHEREZIEE. QY —EADREDIHUHDORFTEICHTT 2155, 39



HE FINEST RADIO CONTROL MODELS

IKKyOSHO

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE.

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
direccion de Internet: www.kyosho.com/eng/support/doc/index.html
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